

Test Report SHAH00815762 Number:

Date:

31 May, 2017

<u>Result</u>

Pass

Applicant: SHANGHAI YIDUO TRADING CO., LTD

> LZY TOWER 15TH FLOOR, NO. 4711, JIAO TONG ROAD, PUTUO DISTRICT,

SHANGHAI, CHINA **KEVIN ZHOU** Attn:

Sample Description:

One (1) group of submitted sample said to be : Black fabric backpack

: P705.571 Bobby Anti-theft Backpack & Briefcase Item Name

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion

Tested samples <u>Standard</u>

Submitted sample QB/T1333-2010 (2014) handbag and knapsack

Exclusion clauses:

4.1.1 Harmful substance limit 4.1.2 Lock requirement 4.4 Logo requirement

7 Symbol, label, packing, transportation, storage

To be continued

Authorized By:

For Intertek Testing Services Ltd., Shanghai

Leo Shi

General Manager





Test Report Number: SHAH00815762

Tests Conducted

HANDBAG AND KNAPSACK

With reference to QB/T1333-2010 (2014) Handbag And Knapsack, the submitted samples was subjected to the following tests:

Number of sample tested: One per piece, total One style

Initial inspection: No any damage was found.

Test level: Qualified products

Executive summary:

Series	Test requirement	Rating
4	Requirement	
4.1	Material and accessory	
4.1.1	Harmful substance limit	NR
4.1.2	Lock requirement	NR
4.1.3	Hardware requirement	P
4.2	Specification	No claim Actual: 425 mm
4.3	Apperance quality requirement	Р
4.4	Logo requirement	NR
4.5	Physical requirement	
4.5.1	Loading requirement	7kg
4.5.2	Shock impact property	Р
4.5.3	Other requirement	
4.5.3.1	Seam strength	Р
4.5.3.2	Lock operability and durability test	Р
4.5.3.3	Zipper durability test	Р
4.5.3.4	Colour fastness to rubbing (Applicable to leather and fabric)	P(See #1)
4.5.3.5	Hardware Corrosion test	P
5	Test method	
6	Inspection regulation	
7	Symbol,label,packing, transportation, storage	
7.1	Symbol	NR
7.2	Label	NR
7.3	Packing	NA
7.4	Transportation and storage	-

Abbreviation: P = Pass; F = Fail; NA = Not Applicable; NC = Not Conduct; NR = Not Requested

#1. Color Fastness To Rubbing (GB/T 3920-1997)

As per QB/T 1333-2010 clause 4.5.3.4, test method GB/T 3920-1997 Colour fastness to Rubbing was used.

	<u>Rating</u>		<u>Requirement</u>
	(1)	(2)	
Dry rubbing	4	4-5	≥4
Wet rubbing	4-5	4-5	≥3

Tested Components:

- (1) Black woven fabric
- (2) Black fabric (back)



Test Report

Tests Conducted

SHAH00815762 Number:



Picture of sample

Date Sample Received: May 19, 2017 Testing Period: May 19, 2017 to May 31, 2017

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.